City of Sandy

Agenda
“ City Council Meeting
Meeting Date: Monday, October 3, 2022

WHERE INNOVATION MEETS ELEVATION

2.1.

2.

Meeting Time: 6:00 PM

MEETING FORMAT NOTICE

This meeting will be conducted in a hybrid in-person / online format. The Council will
be present in-person in the Council Chambers and members of the public are
welcome to attend in-person as well. Members of the public also have the choice to
view and participate in the meeting online via Zoom.

To attend the meeting in-person
Come to Sandy City Hall (lower parking lot entrance).
39250 Pioneer Blvd., Sandy, OR 97055

To attend the meeting online via Zoom
Please use this link: https://us02web.zoom.us/j/89632515094
Or by phone: (253) 215-8782; Meeting ID: 89632515094
[...]
Mr. Josh Soper(w/enclosure) (via email)

Mr. Mac Even (w/enclosure) (via email)
PDX\137019\257963\GST\34865875.1

schwabe.com

Page 36 of 93



39250 Pioneer Bivd
Sandy, OR 97055
503-668-5533

WHERE INNOVATION MEETS ELEVATION

June 24, 2022

Mr. Michael Pinney, PE

Senior Environmental Engineer

Department of Environmental Quality, Northwest Region
700 NE Multnomah St, Suite 600

Portland, OR 97232-4100

RE: WQ City of Sandy, File No. 78615; Permit No: 102492
Clackamas County
Cedar Creek Heights 89 lot Subdivision Sanitary Sewer Plans Review Additional Information
Required

Dear Mr. Pinney

I am writing regarding the June 9, 2022 Oregon Department of Environmental Quality (DEQ) response
letter from you to Ray L. Moore of All County Surveyors and Planners requesting additional information
for the Cedar Creek Heights 89 lot Subdivision Sanitary Sewer Plans Review. Per OAR 340-052-
0015(3)(c):

“Plans for a common sewer or a sewerage system submitted by a person other than the owner or joint
owner of the treatment works must be accompanied by a statement from the treatment works owner
that he agrees to provide sewer service and has sewerage system and treatment plant capacity to do

”

so;
Specifically, DEQ has requested:

1. The statement of capacity to come from the City of Sandy; and
2. The submittal must explain the determination of capacity in the context of its significant recent
ongoing permit violations.

As you know, the City of Sandy is the treatment works owner. The City reviewed the plans for the Cedar
Creek Heights sewerage system when it reviewed the related land use application and determined that
sufficient capacity exists at that time. Curran-McLeod Inc, acting as the City’s agent, performed City
Engineering and the Existing WWTP Load Capacity evaluation of the Cedar Creek Heights connecting to
the collection and treatment systems on July 17, 2020 and found there was adequate capacity. (A copy
of this letter is attached.) That determination is described in the findings for the City’s final decision
dated June 21, 2021, that approved the development. (A copy of the final order is attached.) Because
that decision is final and no longer subject to review, the owner has a legal entitlement to construct the
development as approved, including a vested right in treatment system capacity.

As you also know, the City of Sandy is undertaking extensive improvements to its wastewater system to
address capacity issues. A program summary and results were submitted to you from Leeway
Engineering Solutions on April 25, 2022 and is attached to this letter. The report summarizes the

Exhibit 1 Page 1 of 38

Page 37 of 93



39250 Pioneer Bivd
Sandy, OR 97055
503-668-5533

WHERE INNOVATION MEETS ELEVATION

significant I/l reductions anticipated from the past and ongoing collection system rehabilitation projects
as well as the capacity increases anticipated in December 2022 at the completion of the ongoing WWTP
Construction Improvements Project, which will be verified by stress test in winter of 2023.

Based on the reports from Curran-McLeod, Inc. and Leeway Engineering Solutions, we conclude that
capacity exists at the WWTP for Cedar Creek Heights for an additional 20,000 gallons of baseflow which
will not be connected to the WWTP for 18 to 24 months, and that the subdivision has a vested right to
connect to the collection and treatment systems.

Sincerely,

Digitally signed by Jennifer Coker
H DN: C=US, E=jcoker@: d 3
Jennifer CoKer th-ioner corer o=

Date: 2022.06.24 12:32:01-07'00"

Jennifer Coker, PE
Public Works Director

cc: file

ecc: Ray L. Moore, PE, All County Surveyors and Planners, Inc; Jordan Wheeler, City Manager, City of
Sandy; Christopher Crean, Beery Elsner & Hammond LLP; Kelly O’Neill Jr, Development Services Director,
City of Sandy; Tiffany Yelton-Bram, Manager, Source Control Section, NWR-WQ, Rachel Hankey, US
Department of Justice

Exhibit 1 Page 2 of 38

Page 38 of 93



CURRAN-MCLEOD, INC,
CONSULTING ENGINIEERS

6655 S.W. HAMPTON STREET, SUIIT 21()

July 17, 2020 PORTLAND, OREGCOON 97223

Mr. Michael Pinney, PE

Senior Environmental Engineer

Oregon Department of Environmental Quality
700 NE Multnomah Street, Ste 600

Portland, OR 97232

RE: CITY OF SANDY
EXISTING WWTP LOAD CAPACITY

Dear Mike:

This letter is in response to DEQ’s July 1, 2020 letter to the City of Sandy requesting more
capacity information on the collection and treatment systems to determine the wastewater
system’s ability to accommodate additional growth. The Facilities Plan completed in late 2019
has extensive capacity discussion that provides a good basis for capacity.

Without question, the plant loading during storm events is approaching capacity, and as a result the
City has initiated the upgrade and expansion process. The only substantial loading issue is related
to infiltration and inflow. New commercial/residential loads are minor by comparison to the I/I
impact, and adding additional development has a nearly negligible impact on the system loadings.

With this letter we are providing additional detail in support of DEQ approval of the Shaylee
Meadows development (previously known as the Bailey Meadows development). Shaylee
Meadows has 100 lots which at buildout is estimated to increase the serviced population by 273
people based on the 2019 Census estimate of an average of 2.73 persons per household for the City
of Sandy.

The 2019 Facility Plan calculated the average dry weather loading rate was 67 gallons per person
per day. Accordingly, the load increase upon buildout of the Shaylee Meadows development
would be an estimated 18,300 gallons per day. This is an increase of 2% to the current average
dry weather flow of 1.0 MGD, and 1.33% to the current MMDWF of 1.5 MGD, both of which can
be efficiently conveyed and treated by the existing system.

Note that the probability of Average Dry Weather Flow ADWE occurs every year, whereas the
probability of the Maximum Month Dry Weather Flow MMDWF only occurs one month every ten
years. Additionally, new developments have tight pipes and cause minimal wet weather flows
increase over dry weather flows. To be conservative our calculations add 500 gallons per acre per
day to the 24-acre Shaylee Meadows site, making the total increase to MMDWF and MMWWF
30,000 gpd.

PHONE: (503) 684-3478 E-MAIL: cmi@curran-meleod.com Exhibit AxPzge 30538

Page 39 of 93



Mr. Michael Pinney, PE
July 17, 2020
Page 2

HYDRAULIC CAPACITY

The collection system analysis concluded the Sandy Trunk Main is the limiting collection system
component and has a capacity of 6.3 MGD without surcharging. During peak storm ewvents, the
modeling completed as part of the Facilities Plan concluded the collection system would s urcharge
in the last four manholes entering the plant site, but that the surcharging would be less than 24" and
would not result in any overflows or flooding. The additional 30,000 gpd wet weather flows from
Shaylee Meadows is an increase of 0.3% of the current peak day flow of 8.9 MGD, which would
have a negligible impact.

The treatment plant hydraulics were modeled in the Facilities Plan under the existing peak
instantaneous flow PIF of 10.3 MGD. A summary of the plant hydraulics is shown on the
attached spreadsheet. The result of the analysis is that the existing plant, which was Originally
designed for a 6.5 MGD PIF, can actually pass the current estimated peak instantaneous flow of
10.3 MGD without overtopping any structures.

Although a PIF event would be attenuated through the plant, the analysis of 10.3 MGD on each
unit process indicated:

* The headworks drum screen would bypass a portion of the flow through the manual bar
screen; and

* The aeration basin splitter box would bypass flow to the equalization basin (although the
Facilities Plan modeling included the internal recirculation flow back to the splitter box
whereas it actually recirculates back to the first cells of the AB and would not
hydraulically load the splitter box); and

* The secondary clarifier launders would be totally submerged yet not overtop the structure
walls. (The hydraulic grade line would be very close to the ground surface at the
adjacent scum pumping station likely flooding at that location under the PIF)

With a diurnal peaking factor of 3, the contribution of the Shaylee Meadows subdivisions would
only increase the PIF by approximately 50 gpm and would have a negligible effect on the current
10.3 MGD or 7,160 gpm PIF and would not result in overtopping any structures.

ORGANIC CAPACITY

There are two unit processes that limit the organic capacity of the treatment facility:

Aeration Basins:

The aeration basins have a total volume of 740,000 gallons and substantial excess blower capacity.

Exhibit 1 Page 4 of 38

Page 40 of 93



® O

Mr. Michael Pinney, PE
July 17, 2020
Page 3

20 to 40 pounds of BOD per 1,000 cubic feet of basin volume. The existing 99,000 CF basin
would have a capacity to treat from 2,000 to 4,000 pounds of BOD per day.

Current dry weather loading rates average approximately 2,500 pounds per day of BOD. The
additional load from buildout of the Shaylee Meadows development using the criteria calculated in
the Facilities Plan of 0.209 pounds per day per capita, would result in an increased loading of
approximately 57 pounds, or an increase of approximately 2%. This total would still be well
within typical design criteria for the aeration basin.

Hydraulic detention time criteria for conventional activated sludge would be 4 — 8 hours. At the
current MMDWEF of 1.5 MGD, the detention time is approximately 12 hours. At the current
MMWWEF of 2.6 MGD, the detention time is approximately 6.8 hours. The addition of 30,000
gallons per day from the Shaylee Meadows development reduces the detention times by less than
15 minutes and does not impact the basin’s treatment capability.

Secondary Clarifiers:

The two 54-foot diameter secondary clarifiers have a surface area of 4,580 square feet. Typical
surface overflow rates for secondary clarifiers would be 800 to 1,200 gallons per day per square
foot. At 800 gpm/sf this would equate to a capacity of 3.7 MGD.

The existing maximum monthly dry weather flow MMDWF from the Facilities Plan has a
probability of occurring once every 10 years. The existing MMDWEF of 1.5 MGD would have an
overflow rate of 327 gpd/sf. The maximum monthly wet weather flow MMWWEF of 2.6 MGD
hasa probability of occurring once every five years and would have an overflow rate of 570 gpd/sf.

The addition of 30,000 gallons per day from the Shaylee Meadows development would increase
the surface overflow rates by approximately 7 gpd/sf and not cause the clarifiers to exceed the
design criteria.

Weir loading rates are typically a maximum of 30,000 gallons per day per lineal foot. The

secondary clarifiers have inboard launders with weirs on each side. The total length of weirs is
480 feet. At 30,000 gallons per foot, the weirs have a capacity of over 14 million gallons per day.

Exhibit 1 Page 5 of 38

Page 41 of 93



@ O

Mr. Michael Pinney, PE
July 17, 2020
Page 4

CAPACITY SUMMARY

The design capacities of the unit processes are adequate to treat the MMDWE and MM WWF as
summarized in the following table:

S o e
Headworks Screening 6.6 MGD 23% 40%
Grit Removal 7.0 MGD 21% 37%
Influent Metering 9.2 MGD 16% 28%
Aeration Basins 3,000 PPD 83% . 80%
Secondary Clarifiers 3.6 MGD 42% 72%
Effluent Filtration 7.0 MGD 21% 37%
UV Disinfection 7.0 MGD 21% 37%
Dry Weather Effluent PS 3.0 MGD 50% NA

The limitations occur with the storm induced flows. The plant can hydraulically accommodate
the existing PIF flows of 10.3 MGD without flooding, however, this would be without effective
treatment. The existing Peak Week Flow PWF of 4.0 MGD would push the secondary clarifiers,
however, we would anticipate if all process equipment is operational that the plant could convey
and adequately treat the current PWF to meet permit limits.

Currently there is sufficient capacity for DEQ to continue approving development within the City
without causing conveyance or treatment deficiencies and failures. The existing plant will function
acceptable for the near future, but we recognize long-term projections clearly show the facilities
need to be expanded. As you know, the City has recognized the limitations in the collection and
treatment systems and has initiated the process of facility planning and expanding the treatment
facilities.

Please let me know if you have questions.

Very truly yours,

Enclosure: Treatment Facility Hydraulic Summary
CC: Mr. Mike Walker, City of Sandy

Exhibit 1 Page 6 of 38

Page 42 of 93



100 STTIS vTTIs €01 Y210N A uan|y3
81’ 8TS [ K45 €01 13]INQ [duueyy AN
€'¢ 8TS L'YTS €01 [SUUBY) 13Ul AN
620 819 TLL1S €07 [suuey) 1s|uj 19314
s|jem ainjonuls
Suiddoliano jou Ing pasiawiqns aJe S €0 0zs 69°61S 8T siaye|) Arepuodss
yied |3||esed yum moj4 SO'T [44°] §56°0CS '8¢ 8-T5s|I19D 9V
'G6°02S Ajo1ewixoudde
3Q p|nom adens Ja1em pue yied moyy
|3]|eJed auinbas pjnom moyy ySiH “saues
ul G 13 T S||92 01 dOIA 8T 31N0J 10U PINOA i- [44°] TV'€CS '8¢ S pue T 57130 9V
'X0q J3131|ds y3noayy
91N0J P|NOM 24123y |BUIdlU|
oYUM d9IN 0Z AluQ “ue|d 4 ay3 Ul pauiejuod
[9pow d1nelpAy ut ySiy 003 Mol AON ¥°8Z “llem
do14aA0 J0ou pue uiseq uonezijenbs 03
[uueyd ssedAq ysnoayy anos pjnom W'T- [44] 9V'ETS '8¢ xog Jan|ds gy
70’1 S'ves I’ €TS €01 S|OYUB sulj-ul
S6°0 SL'LTS 8'9¢S €01 awnld ||eysied
LEO SL°LTS 8€'LTS €01 |eAOWY 1D
lem
do113A0 10U pue udaIS Jeq [BNUBW pue
[auueyd ssedAq y3nouyl a1nos pinom moj4 T2°0- SL°LTS 96°LTS €01 19|U] U33.10S
S30N 3 ‘pawoqasiy | i ‘Aaj3 jjom | o najg1910m | gow mojy ainonns

pJe0Qa3.i4 31n1INJIS Pue SUOIIBAS|J 30B4INS J31eAN Sullnsay
A9 €°0T 40 Mo} Aep yead yum ueld saiuoey 6TOT Woly [9POIA dlnelpAH

jue|d JusWIeal] Jalemaisepn Apues

Exhibit 1 Page 7 of 38

Page 43 of 93



b 39250 Pioneer Bivd
| Sandy, OR 97055
503-668-5533

WHERE INNOVATION MEETS ELEVATION

FINDINGS OF FACT and FINAL ORDER
TYPE II LAND USE DECISION

DATE: June 15, 2021

FILE NO.: 21-012 SUB/FSH/TREE

PROJECT NAME: Cedar Creek Heights

APPLICANT: Mac Even, Even Better Homes
OWNERS: Brad Picking, John Knapp

LEGAL DESCRIPTION: 25E 19, Tax Lots 200 and 500

The above-referenced proposal was reviewed concurrently as a Type II subdivision, Flood and
Slope Hazard (FSH) overlay review, and tree removal permit. The following exhibits, findings of
fact, and conditions (bold text) explain the proposal and the conditions of approval.

EXHIBITS:

Applicant’s Submittals:

A. Land Use Application

B. Project Narrative

C. Civil Plan Set (March 2021)

o Sheet 1 — Cover Sheet and Preliminary Plat Map

Sheet 2 — Preliminary Plat Map: Phase 1
Sheet 3 — Preliminary Plat Map: Phase 2
Sheet 4 — Topographic Survey: Phase 1
Sheet 5 — Topographic Survey: Phase 2
Sheet 6 — Tree Retention and Protection Plan
Sheet 7 — Tree Inventory List
Sheet 8 — Building Setbacks: Phase 1
Sheet 9 — Building Setbacks: Phase 2
Sheet 10 — Parking Analysis and Future Street Plan
Sheet 11 — Block and Street Dimensions
Sheet 12 — Street and Utility Plan: Phase 1
Sheet 13 — Street and Utility Plan: Phase 2
Sheet 14 — Grading and Erosion Control Plan: Phase 1
Sheet 15 — Grading and Erosion Control Plan: Phase 2
D. Arborist Report
E. Wetland Delineation Report and DSL Wetland Concurrence

21-012 Cedar Creek Heights Final Order Page 1 of 31

Exhibit 1 Page 8 of 38

Page 44 of 93



Geotechnical Report

Storm Drainage Report

Traffic Impact Study

Sewer Capacity Email (March 30, 2021)

Letter from Applicant’s Attorney (April 27, 2021)

Revised Phase 2 Plat Map Showing New Street Layout, Parkland Dedication, and Trail
Easement (May 26, 2021)

L. Parkland Slope Analysis (June 2, 2021)

M. Plant Key (August 3, 2020)

A-CzZom

Agency Comments:
N. John Replinger, Traffic Engineer (May 19, 2021)

O. ODOT (May 21, 2021)

P. Sandy Fire District Marshal (May 18, 2021)

Q. Parks and Trails Advisory Board (May 19, 2021)
R. Sandy Public Works (May 26, 2021)
